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Report No: Page 2 of 6
FE b 2R RS 2 R~
Name of sample | GLAZE PORCELAINTILE |  Nominal size (N) {alom> e
REHFE: ARl THERS
Nature of the surface Glazed (GL) Work size 12 ¢ inimx19. S
%51 i iR T
Group Intended use Interior and exterior floorings
FE AR a3 30
Mark of samples S Quantity of samples 30 Pieces
I REBRRRELERAT J" AR L i FE 4 7 R L BB 1
RICEAL GUANGDONG KITO SR DA b NO B1, INTERNATIONAL TRADING
Applicant CERAMICS CO Address of applicant | CENTER, JIHUA WESTERN ROAD,
¢S €O, LTD FOSHAN, GUANGDONG CHINA
RARAL %Tﬁ, 86-757-82533873 éﬁiﬁﬁﬁ 86-757-82533866
Telephone of applicant Fax of applicant
BRI FILHAL RS BREAY T
Source of Samples - Samples selected by applicant Received on
RO EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of
T d conformity and marking Annex G Requirements for dry-pressed ceramic tiles with low
est Standar water absorption of Group B [ a (E;,<0.5%)
RO FERZRI BRI H MRS RAFE EN 14411:2012 FRMEH S G MHSE.

Conclusion of Test

The results conform to the requirement of Annex G of standard EN 14411:2012 with
respect to the test items.

Mibk: AR B L TR X AT — B
A (B SRR S0+ /B

Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,
ﬁ%-ﬁ-'ﬁ[ﬁﬁ R BAIE R T Kuiqiyi Road, Chanc_heng District,
St £ Test Uni Address of Test Fo‘shan. Guangdong, China (528000)
amp of LestUnit Unit H% (Tel): 86-757-83960558
86-757-83827991
3 (Fax): 86-757-83827971
HE4E (E-mail): fsiqte@163.com
Mk Curl): http://www.fsigtc.com/
1. BAICRFTRIFHESTHE BRIOK, AR R AR AT S X B HIE A RN A A F AR X 4%
All inspections are carried out conscientiously to the best of our knowledge and ability.
el This report does not in any respect absolve the other related parties from his contractual and legal obligations.
Notes 2. REFLREHEAT, FEMIEHARE

This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.
3. ARG ORMLER.

The results in this report apply to the samples only.
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A
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BILH AL
Remark of applicant

FERR RS 2R RERE

Product family: GLAZE PORCELAIN TILE
R FHE, R

Nature of the surface: Flat, Glazed (GL)
7225 Group: Bla

4 X R~} Nominal size (N): 120cmx60cm

A RAFIFTEE R HES Items in the family:

K1266503DAZ, K1266504DAZ

ARIIFTEEF MBS HRTKE. M. EHEKME. RARREINEURRERMER —BH, KAETI/IRE
o

All items in the family are same in water absorption, dimensions and thickness, material, method of manufacture
and natural of surface except for the design of appearance.

FEmIRA
Photo of Samples
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EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity and marking Annex

G Requirements for dry-pressed ceramic tiles with low water absorption of Group B I a (Ey <0.5%)

K g3 5 RITTE =R RIEER HE
Clause Properties Test Method Requirements Results Verdicts
A | RTAEEE _
Dimensions and surface quality
-&E 0, 0,
Length +0.6% +0.02%~+0.05% P
Al | BREEGTHRTAMFTERSH | ENISO
; R 10545-2
The deviation,of the average size for each *2.0mm H0.3mm~#0.6mm P
tile (2 sides) from the work size
g3
Width +0.6% +0.04%~+0.08% P
g B (11 29 RF R RT TAE R i1 EN ISO
R 10545-2
The deviation,of the average size for each +2.0mm +0.2mm~+0.5mm P
tile (2 sides) from the work size
R RE
Ad Thickness
SRR Ui 7 P Ry P
The thickness shall be specified Declared thickness :
Yok B RE (0 B E AR T AE RS
138 & A B NSO +5% +0.03%~+0.48% P
The permissible deviation, of the average 10545-2
thickness of each tile from the work size +0.5mm 0~+0.Imm P
thickness
| M
Physical properties
Bk E4<0.5% 0.09
X .09% P
5y | BRAH EN ISO il -
g Water absOrptiol-l 10545-3 EF—’i\{EZ:j('T‘ 0.6% 0.16%~0.10% P
Percent mass fraction Individual maximum 0.6% ’ ’
IR TRBE/N EN ISO 3
= Breaking strength, in N 10545-4 >1300 927 5
BT B (N/mm?) L =35 A
Modulus of rupture, in N/mm?* EN ISO Minimum 35 e
B3 | AN THIAERAE> 3000N fFe #hE
: 2 E : 10545-4 HAME=32
Not applicable to tiles with breaking SR e N/A =
strength > 3000N Individual minimum 32
= S8
(3} 4. i i B 4 531 3% «&
Ahrasiqn_ resistance - EN ISO Report abrasion class Class 3
Resistance to surface abrasion of glazed o < 1500 —-
tiles intended for use on floors Report cycles passed
¥ =
pe | D EN ISO R it BT #"“%Egézmﬁ p
' Thermal shock resistance 10545-9 Pass =
Fully resistance
¥ B2 R0E, FRLY
o | s ENISO milim | TRERE AR
) Crazing resistance: glazed tiles 10545-11 Pass oSSl
Fully resistance
e T
e | DU EN SO R BT ki
: Frost resistance 10545-12 Pass o
Fully resistance

FSIQTC-T 2(1)/A
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
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TEST REPORT
MERS: 25201405241 Fo6eW HESH
Report No: Page S of 6
EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity and marking Annex
G Requirements for dry-pressed ceramic tiles with low water absorption of Group B [ a (E,<0.5%)
&K Hae BRIk R RRER Hise
Clause Properties Test Method Requirements Results Verdicts
B.9 a ges: 24.8° —
Viiigid: 1 kgL R
Slipperiness DIN:SU30 Declared value
v 245 Classification: -
R11
Ba | BikiERE e i Al or Alg & Alp & p
) Reaction to fire CWT Class Al or Alg, Class Al
C A Sid
Chemical properties
cy | WERE
: Resistance to staining
aRmh g EN ISO METF 3 & 5% p \
a) Green staining agent in light oil 10545-14 Minimum Class 3 Class 5
b)$2 P M2 635 G EN ISO M™MET 3 4 5% p
b) Red staining agent in light oil 10545-14 Minimum Class 3 Class 5
©) 13g/L BB ENISO. MET 3 % 5 % X
¢) lodine, 13g/L solution in alcohol 10545-14 Minimum Class 3 Class 5
d) B EN ISO METF 3 & 5 2% p
d) Olive oil 10545-14 Miniryum Class 3 Class 5
cp | R
] Resistance to chemicals
i 2R BEAK, 222 AT A ik ot 26 9
Resistance to household chemicals and swimming pool salts
KEACERA: BB 1001 | o oo r A
a) Household chemicals: Ammonium 10545-13 Mini lass B GA (V) P
chloride, 100g/L I aas
b) WUk EESR: UM, 20mg/L EN ISO FIET B &
b) Swimming pool salts: Sodium 10545-13 Mini s B GA (V) P
hypochlorite solution, 20mg/L O
T I % P 8 A0
Resistance to low concentrations of acids and alkalis
a) 3%:h BRI L (v/v) EN ISO RERILR GLA (V) -
a) Hydrochloric acid solution, 3% (v/v) 10545-13 Declared value
b) FIERFRIHL, 100g/L EN ISO MERRELR GLA (V) e
b) Citric acid solution, 100g/L 10545-13 Declared value
¢) Potassium hydroxide, 30g/L 10545-13 Declared value :

FSIQTC-T 2(1)/A
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EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity and marking Annex
G Requirements for dry-pressed ceramic tiles with low water absorption of Group B I a (Ey<0.5%)

K fRE LIRS R RRLER Hse
Clause Properties Test Method Requirements Results Verdicts
cp | WA
’ Resistance to high concentrations of acids and alkalis

a) 18%ERREII(V/V) EN ISO MR ¥E R GHA (V) —
a) Hydrochloric acid solution, 18% (v/v) 10545-13 Declared value
b) 5 %FLERHER(VIY) ENISO S AR GHA (V) =
b) Lactic acid, 5 % (v/v) 10545-13 Declared value
) ZFILAEM, 100gL EN ISO ME g R GHA (V) 2
¢) Potassium hydroxide, 100g/L 10545-13 Declared value

F1E 1 8] Possible test case verdicts
1. P(ass) : & ¥ Test item does meet the requirement.

2. F(ail) : AN&#% Test item does not meet the requirement.

3. — KT HIE Verdict was not carried out.

4. N/A: Ni&EF Test case does not apply to the test item.

deRw KRk

15 45 W End of Test Report
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

CERTIFICATE

Of Conformity

Certificate No: 25201405241

Applicant: GUANGDONG KITO CERAMICS CO.,LTD

Address of Applicant: NO B1, INTERNATIONAL TRADING CENTER,JIHUA WESTERN ROAD,
FOSHAN,GUANGDONG CHINA

Product: GLAZE PORCELAIN TILE

Type designation: K1266503DAZ, K1266504DAZ

Technical data: Dry-pressed ceramic tiles for Interior and exterior floorings, with
water absorption £E<0.5%, Group B I a, Flat, Glazed,
120cmx*60cm

The submitted samples of the above product have been tested for CE marking according to the following
European Directives:

(EU)N0.305/2011-the Construction Products Regulation
Standard used for showing compliance with the essential requirements in the specified directive:
Standard Test report Issued by Date
EN 14411:2012 25201405241 IQCTC of FSCIQ November. 27, 2014

The referred test report shows that the product complies with standard recognized as giving presumption of
compliance with the essential requirements in the specified EU Directive.

After preparation of the necessary technical documentation as well as the conformity declaration the CE marking
as shown below can be affixed on the product. Other relevant Directives have to be observed.

This certificate is NOT valid for: i ) uses in suspended ceilings; 1i) uses subject to requirements against

accidental fall of objects on to transit areas; 1ii) uses subject to dangerous substances regulations; iv) uses in
vehicular circulation areas.
This document is the property of Inspection and quarantine comprehensive technology centre of Foshan

Entry-exit Inspection & Quarantine Bureau, and it is not transferable. Only the applicant may reproduce this
certificate. v

Q;M\

YUAN FANGY
Director
Issue Date: November. 27, 2014
Expiration Date: November. 26, 2015

Note: This certificate is part of the full report and should be read in conjunction with it.

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
2/F, Building 18, Lanshi International Metal Exchange Center, Kuigiyi Road, Chancheng District, Foshan, Guangdong, China (528000)
TEL: 86-757-83960558 FAX: 86-757-83827971
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